
   
 

 

 

 

 

 

 

 

 

 

 

 

  

2022 

Final Design Report:                   
Cave Creek Water Reclamation 
Plant Rehabilitation Project 

MAY 3, 2022                                                                                                                                  

FOR: JEFFERY HEIDERSCHEIDT  

NORTHERN WATERS: DANIELLE HAVERMANN, MALLORY RAKOWSKI, JANNEZA MIRANDA, XIAOXI 
ZHONG, AND YE TIAN 



   
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   
 

1 
 

Table of Contents 
Acknowledgments ................................................................................................................................... 9 
[...]
Table 5. 1 Screening Decision Matrix ..................................................................................................... 24 

Table 5. 2 Grit Chamber Decision Matrix ................................................................................................ 27 

Table 5. 3 Equalization Basin Decision Matrix ........................................................................................ 30 

Table 5. 4  Primary Clarifier Decision Matrix .......................................................................................... 32 

Table 5. 5 Biological Treatment Decision Matrix .................................................................................... 35 

Table 5. 6 Activated Sludge Decision Matrix ........................................................................................... 37 

Table 5. 7 Secondary Clarifier Decision Matrix ....................................................................................... 40 

Table 5. 8 Filter Decision Matrix............................................................................................................. 43 

file:///C:/Users/mallo/Downloads/WEF%20486C%20Final%20Design%20Report.docx%23_Toc102416317


   
 

6 
 

Table 5. 9 Disinfection Decision Matrix .................................................................................................. 47 

 
Table 6. 1 Solid Handling Decision Matrix .............................................................................................. 50 

 
Table 7. 1 Project Flow Rate .................................................................................................................. 51 

 
Table 8. 1 Influent Loading and Design Information ............................................................................... 55 

Table 8. 2 : Phase 1-3 Treatments .......................................................................................................... 56 

Table 8. 3 Belt Bar Screen Design Dimensions ........................................................................................ 57 

Table 8. 4 Aerated Grit Chamber Dimensions ........................................................................................ 58 

Table 8. 5 In-Line Equalization Basin Dimensions ................................................................................... 59 

Table 8. 6 Primary Clarifier Dimensions.................................................................................................. 60 

Table 8. 7 RBC Dimensions..................................................................................................................... 61 

Table 8. 8 UASB Dimensions .................................................................................................................. 62 

Table 8. 9 Spiral Scraper Dimensions ..................................................................................................... 63 

Table 8. 10 Sand Filter Dimensions ........................................................................................................ 64 

Table 8. 11 UV Disinfection Dimensions ................................................................................................. 65 

 
Table 9. 1 Summary of Capital Cost........................................................................................................ 66 

Table 9. 2 Summary of CCWRP Construction Cost .................................................................................. 66 

Table 9. 3 Estimated Operations and Maintenance Cost ........................................................................ 67 

Table 9. 4 Estimated Life-Cycle Cost ....................................................................................................... 68 

Table 9. 5 General Parameters of the Cogeneration Engine ................................................................... 68 

 
Table A. 1 Projected Population Table ................................................................................................... 86 

Table A. 2 Proposed Staffing Table......................................................................................................... 74 

 
Table C. 1 Calculation for System Curve ................................................................................................. 77 

Table C. 2 Belt Bar Screen Dimensions ................................................................................................... 79 

Table C. 3 Aerated Grit Chamber Design Dimensions ............................................................................. 81 

Table C. 4 In-Line Equalization Basin Design ........................................................................................... 82 

Table C. 5 Traction Primary Clarifier Dimensions .................................................................................... 84 

Table C. 6 RBC Design Dimensions ......................................................................................................... 87 

Table C. 7 UASB Design Calculations ...................................................................................................... 90 

Table C. 8 Spiral Scraper Secondary Clarifier Design Calculations ........................................................... 92 

Table C. 9 Wash Trough Sizing Chart [74] ............................................................................................... 94 

Table C. 10 UV Disinfection Design Calculations ..................................................................................... 97 

 
Table D. 1 Cost Estimates ...................................................................................................................... 97 

 

Table of Equations  
Equation 3. 1 Growth Rate [9] ............................................................................................................... 13 

Equation 3. 2 Population Growth [12] .................................................................................................... 13 

 

file:///C:/Users/mallo/Downloads/WEF%20486C%20Final%20Design%20Report.docx%23_Toc102416363


   
 

7 
 

Equation 7. 1 Swamee Jain Equation...................................................................................................... 51 

Equation 7. 2  Major Head Loss.............................................................................................................. 51 

Equation 7. 3 Minor Head Loss .............................................................................................................. 52 

Equation 7. 4 Total Dynamic Head Loss .................................................................................................. 52 

 
Equation 9. 1 Equation for Life-Cycle Cost.............................................................................................. 67 

 
Equation C. 1 Number of Bars on Bar Screen [74] .................................................................................. 79 

Equation C. 2 Settling Velocity of Particles [76] ...................................................................................... 82 

Equation C. 3 Hydraulic Radius [78] ....................................................................................................... 85 

Equation C. 4 Hydraulic Detention Time [74] ......................................................................................... 85 

Equation C. 5 Organic Load [80] ............................................................................................................. 88 

Equation C. 6 Organic Loading Rate [80] ................................................................................................ 88 

Equation C. 7 Weir Loading Rate [74] ..................................................................................................... 93 

Equation C. 8 Trough Elevation [78] ....................................................................................................... 95 

Equation C. 9 Number of Filters [78] ...................................................................................................... 95 

 

 

 

 

 

 

  



   
 

8 
 

List of Abbreviations 

CCWRP- Cave Creek Water Reclamation Plant  

WRP – Water Reclamation Plant  

MGD- Million Gallons per Day 

CWA – Clean Water Act 

SDWA – Safe Drinking Water Act 

EPA – Environmental Protection Agency 

NPDES – National Pollutant Discharge Elimination System 

AZDEQ – Arizona Department of Environmental Quality 

NTU - Nephelometric Turbidity Units 

BOD - Biological Oxygen Demand  

AWT – Advanced Water Treatment  

IPR - Indirect Potable Reuse  

DPR – Direct Potable Reuse  

CASP - Conventional activated sludge process  

UASB - Upflow anaerobic sludge blanket reactor  

ADWR – Arizona Department of Water Resources 

TCE – Trichloroethylene 

PFOS – Perfluorooctane Sulfonate 

PFOA – Perfluorooctanoic Acid 

RAS – Return Activate Sludge 

MBBR – Moving Bed Biofilm Reactor 

TBL– Triple Bottom Line 

GHG–Greenhouse Gas 

TSS – Total Suspended Solids  

 

 

  



   
 

9 
 

Acknowledgments 
The student design competition team Northern Waters of Northern Arizona University for the 

Water Environment Federation would like to thank the following people for their assistance in 

the completion of this project: 

Jeffrey Heiderscheidt, PhD: Technical Advisor and Grading Instructor 

Senior Lecturer of Civil Engineering, Construction Management, and Environmental 

Engineering at Northern Arizona University. 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



   
 

10 
 

1.0 Project Introduction 

1.1 Project Description 
The Cave Creek Water Reclamation Plant (CCWRP) is one of the three water 

reclamation facilities in the City of Phoenix, AZ. It was constructed to support 

development north of the Central Arizona Project canal, delivering water from the 

Colorado River. The project was previously commissioned in 2002 and then closed in 

2009 due to a decline in projected population and development reductions north of the 

101 Beltline Freeway. The current design project focuses on the rehabilitation of the 

CCWRP.  The purpose is to reduce the impact of growth-related flows on the old existing 

infrastructure, produce Class A+ reclaimed water for irrigation, and recharge the service 

area. Figure 1.1 shows the location of the plant in relation to the city of Phoenix and in 

relation to the state of Arizona in the bottom left corner  [1]. Some exclusion for this 

project includes the team will not be taking any sampling for lab analysis. 

 

 
Figure 1. 1 Map of Location Relative to Phoenix [2] 

 

The CCWRP has a treatment capacity of 8 million gallons per day  (MGD) [1]. The 

existing processes at this plant include a bar screen, primary clarifier, aeration basin, 

secondary clarifier, tertiary filters, and UV disinfection [2]. These processes can be seen 

in Figure 1.2 through the aerial view of the plant. The existing treatment was lacking in 

grit removal and a determined use for the effluent produced from the plant.   

 



   
 

11 
 

 
Figure 1. 2 Aerial View of Plant [2] 

 1.2 Constraints 
In the Clean Water Act (CWA), under Title 18 Environmental Quality Chapter 11: 

Department of Environmental Quality – Water Quality Standards Section R18-11-303, 

expresses the requirements needed for the treated water to be classified as Class A+ 

reclaimed water. Under Subsection B of R18-11-303, all requirements are stated with the 

main requirements being that reclaimed water must undergo secondary treatment, 

filtration, nitrogen removal treatment and disinfection. As well as it being required to add 

coagulants or polymers that react with the effluent before disinfection within the 24-hour 

turbidity criterion. The turbidity criterion states that the 24-hour average turbidity of 

filtered effluent must be equal to or less than 2 NTU, or filtered effluent does not exceed 

5 NTU at any time. 

 

In addition, the plant needs to comply with the CWA, Compliance Monitoring [3], and 

accreditation of laboratories that complete analysis of drinking water samples and are 

necessary to ensure compliance with regulations [4]. 



   
 

12 
 

 

The treatment plant is in Maricopa County, and its government, Water Supply, and 

System Facts’ requirements for water quality mention that water quality requirements are 

set and regulated by the EPA [8]. The Drinking Water Program regulates public water 

systems to ensure they comply with Safe Drinking Water requirements of the Water Law. 

Although the treatment plant produces class A+ reclaimed water for irrigation and 

recharge in the service area, it is also subject to EPA regulations and oversight. 

 

1.3 Major Objectives 
The major objectives of this project include the following: 

• Analysis of historic flow characteristics, existing treatment process, and proposed 

treatment alternatives 

• Projection of population in the service area 

• Reviewing related water quality regulations and making recommendations for effluent 

use 

• Evaluation of proposed treatment processes/technologies and proposed plant layout 

• Evaluation of effluent use options 

• Estimation of the cost of the improvements 

2.0 Site Investigation and Existing Conditions 
CCWRP produces class A+ reclaimed water which is the highest standard of reclaimed water. 

The plant closed in 2009 due to slow population growth. However, the current growth in 

population has led to the reopening [5]. When the plant closed, it was treating 8 MGD. The 

influent wastewater came from pumping sewers located on Cave Creek Road and Deer Valley 

Road [6]. The plant consists of preliminary, primary, secondary, tertiary, and disinfection 

processes. Figure 1.2 expresses a site map for the CCWRP based on the 2019 WEF Student 

Design Team’s site visit as the 2022 team was unable to visit the site. The key expresses the 

current technologies that were operating at the plant.  

Figure 2.1 expresses the process flow diagram for the existing CCWRP. When in operation, the 

plant had issues with large amounts of grit in the system which wears out pumps. The lack of grit 

removal caused overloading with the primary sedimentation basin, issues with the UV system 

due to operation and maintenance, high salinity, and lack of redundancy within the plant thus 

causing shutdowns for maintenance [2].  

 

 
Figure 2. 1 CWRP Process Flow Diagram [2]  



   
 

13 
 

3.0 Population Estimation 
To fully be able to design a water reclamation plant (WRP), the current population and expected 

future population needs to be known so that the plant can operate efficiently for the entire plant 

lifecycle. The current population served for this treatment plant has been estimated at 40,000 

people due to the plant most likely receiving wastewater from the surrounding cities of Cave 

Creek, Carefree, and Anthem. The projected population is computed through the year 2070 

because 50 years is the typical life expectancy of a water reclamation plant, and the rehabilitation 

process is occurring in 2022 [7].  

 

The growth rate was calculated based on Equation 3.1 shown below and utilizing past 

populations from the Census in the years of 2010 and 2020 which had populations of 1,445,632 

and 1,608,139 respectively [8]. The growth rate begins at 1.12% as that is the estimated growth 

rate for Phoenix currently and the cities that will be utilizing this plant which surrounds Phoenix. 

The future growth rates were then estimated based on the phases of the plant and the nature of 

population growth. Therefore, in phase 1 there is a steady increase in the growth rate because 

Phoenix is still growing rapidly as it is seen as a good place to retire, warm weather, and no 

major natural disasters to deal with. However, phases 2 and 3 have a decrease in growth rate 

because Phoenix is entering a Tier 1 drought and the effects of this may be felt by 2037. Along 

with that, the city of Phoenix will not be able to withstand the constant growth and people will 